| TB 9-4940-319-30]
SUPERSEDES COPY DATED 24 JANUARY 1968

DEPARTMENT OF THE ARMY TECHNICAL BULLETIN

SHOP EQUIPMENT, WELDING SHOP (NSN 4940-00-209-6240)
INSTALLATION IN ONE 280 MAINTENANCE SHELTER
(NSN 4940-00-919-8409)

AND
ONE I1SO-2-1 MAINTENANCE SHELTER

(NSN 5411-01-124-1377)

Approved for public release; distribution is unlimited

HEADQUARTERS DEPARTMENT OF THE ARMY

JULY 1987



WARNING

Improper hook-up of Generator Sets AN/MJQ-16 and 18 may result in a safety hazard to personnel
and may damage equipment.

How to hook up AN/MJQ-16 and 18 Generator Sets requiring single phase 120 volts power.

1. Power selector switch on generator must be set to 120 Vac single phase position.
2. Connect shelter cable green wire to mechanical ground on metal trailer chassis.
3. Connect black wire to terminal L1 (AC hot) and white wire to L3 (AC neutral).

4. Connect L3 to the mechanical ground connection with 8 AWG jumper.



*TB 9-4940-319-30

TECHNICAL BULLETIN HEADQUARTERS
DEPARTMENT OF THE ARMY
No. 9-4940-319-30* WASHINGTON, DC,
24 July 1987

SHOP EQUIPMENT, WELDING SHOP (NSN 4940-00-209-6240)
INSTALLATION IN ONE 280 MAINTENANCE SHELTER
(NSN 4940-00-919-8409)

AND
ONE 1SO-2-1 MAINTENANCE SHELTER

(NSN 5411-01-124-1377)

Approved for public release; distribution is unlimited

Reporting Errors and Recommending Improvements

You can help improve this bulletin. If you find any mistakes or if you know of a way to
improve the procedures, please let us know. Mail your letter or DA Form 2028
(Recommended Changes to Publications and Blank Forms) direct to: Commander, US
Army Armament, Munitions and Chemical Command, ATTN: AMSMC-MAS(R), Rock
Island, IL 61299-6000. A reply will be furnished to you.

TABLE OF CONTENTS

Paragraph Page

[Section .| INTRODUCTION

GOINETAN ...ttt ettt ettt

Warnings and CAULIONS ............ccoveeveeeeeeieeeeeeeeeeeeeeeeeeese e eee e eeeeeeaneens

Location Of EQUIPIMENT ........ccveiieiieieieeiie e e et eseee e snee e ee e seeeneeas 3] 1l
Section Il INSTALLATION IN 280 SHELTER

INSEAIALION..... ettt ettt be et sb et e sn e s eneenea
[Section [l. | INSTALLATION IN ISO-2-1 SHELTER

ToEsy =11 =Y (T o SRR

*This bulletin supersedes TB 9-4940-319-30 dated 24 January 1968.



TB 9-4940-319-30

LIST OF ILLUSTRATIONS

Figure Title Page
[l 280 SHEIET, UNIE L. ...viveieeeeeeee ettt ettt ettt ettt et et se et e ae et ese et ess et ese st ess et e s ese s eesese et esessesessare e
2 Components to be mounted, unit 1, 280, flOOr Plan L........ccooiiiiiiiiiiii e el
3 Dimensions for floor-mounted blind rivet nuts and

equipment mounting holes, unit 1, 280, flOOr Plan............eoiiiiiiiiii e 17
[4] Components to be mounted, left side elevation, unit 1, 280 ...........ccoiiiiiiiiiiiieiiiie e 18
E Components to be mounted, right side elevation, unit 1, 280...........cooiiiiiiiiiiiiiiie e 1K)
1Y@ R B o T (= U T S SUSSRSTR [20]
7 Components to be mounted, unit 2, ISO-2-1, flOOr Plan ...........eviiiieiiii e 21]
Location of fixed floor-mounted blind rivet nuts,

UL A2 £ @ s
9 Components to be mounted, right side elevation, unit 2, ISO-2-1 .............uuvimiiimiiiiiiiiircrere e
[10 Location of blind rivet nuts, right side wall, unit 2, ISO-2-1.........ccuuiiiiiieeeiiiiiee e
Components to be mounted, left side elevation, unit 2,1SO-2-1 ............uuuiuimimiiimiiirrerree e
Location of blind rivet nuts, left side wall, UNit 2, ISO-2-1 .........ccooiieiiiiie i eeeens [26]
Location of components, fixed floor, deployed mode, unit 2, ISO-2-1 .........uueeiiiiiiiiiiiiiiiiieeeeee e
Location of components and blind rivet nuts, deployed floor,

UNIE 2, 1SO-2-1 1.ttt ettt bttt et es [28]
Dimensions for support angle-11021151-9, unit 1, 280 and

012 ST @ e PRSP 29



TB 9-4940-319-30

Section I. INTRODUCTION

1. General

a. Instructions contained in this bulletin are in
three sections. contains the introduction and
general instructions, warnings and cautions, and location
of equipment. is a guide for installation of
welding shop equipment (NSN 4940-00-209-6240) in one
280 maintenance shelter, unit 1 (NSN 4940-00-919-
8409) (fig._1). Section Ill is a guide for installation of
welding shop equipment (NSN 4940-00-209-6240) in one
ISO-2-1 maintenance shelter, unit 2 (NSN 5411-01-124-
1377) [fig. 6).

b. Slight variations to the installation
instructions may be made at the discretion of the officer
in charge.

c. Complete lists of items contained in these
shops are found in SC 4940-95-CL-A64.

d. Items not mentioned in this bulletin, that
may be components of this shop, may be stowed in
storage cabinets and drawers or secured in such a
manner as to avoid damage in transit.

e. All dimensions, fastener sizes, and
hardware sizes are in inches.

f.  When entering either shelter, curbside is at
right and roadside is at left.

2. Warnings and Cautions
WARNING

All electrically powered tools and
equipment must be grounded prior to
use.

Extinguish all smoking materials and
do not permit open flame or sparks
when using flammable cleaning
solvent.

Improper hook-up of Generator Sets
AN/MJQ-16 and 18 may result in a
safety hazard to personnel and may
damage equipment.

CAUTION

Special care should be exercised
during installation to avoid damage
to electrical connectors, wiring, or
electrical equipment. To preserve its
waterproof characteristics,
precautions should be taken not to
puncture the outer skin when drilling
holes into the walls and floors of the
shelters. The ISO-2-1 shelter must be
level prior to expanding the side. The
expanded portion of ISO-2-1 shelter
must be level to allow wall, roof, and
floor locks to engage. No equipment
shall be moved onto expanded floor
until ISO-2-1 shelter is level.

3. Location of Equipment

a. location of equipment installed or stowed in
the 280 shelter, unit 1, is shown in[figures 1 thru[5]and
15.

(1) Refer to[table 1 ffor hardware required
for installation.

(2) Refer tdfable 3]for components to be
mounted.

b. Location of equipment installed or stowed in
ISO-2-1 shelter, unit 2, is shown in[figures 6] thru[15]

(1) Refer to[table Z]for hardware required
for installation.

(2) Refer to[table 4]for components to be
mounted.

c. Refer to[table 5| for standard conversion
chart.



3. Location of Equipment - Continued

Table 1. Mounting Hardware, 280 Shelter

TB 9-4940-319-30

MS/part no. Size and description Qty Application
MS16992-522 5/16-in. Lag Screw x 1-1/2 L 4 Anvil block
MS16992-525 5/16-in. Lag Screw x 2-1/2 L 2 Blacksmith’s anvil
S37B80 #10-24 UNC Blind Rivet Nut 27 Strap loops, fire
extinguisher
MS27130-S45K 5/16-18 UNC Blind Rivet Nut 6 Work table
S37B285 3/8-16 UNC Blind Rivet Nut 16 Band saw, arc welding
machine, welding
table, anvil block
MS27183-11 5/16-in. Flat Washer 3 Utility grinding
machine
MS27183-17 1/2-in. Flat Washer 4 Machinist’'s vise
MS35190-271 #10-24 UNC-2A Countersunk Head 27 Strap loops, fire
Machine Screw x 1/2 L extinguisher
MS35338-45 5/16-in. Lockwasher 15 Anvil block, work
table, blacksmith’s
anvil, utility
grinding machine
MS35338-46 3/8-in. Lockwasher 16 Arc welding machine,
welding table, band
saw, anvil block with
attached support
angles
MS35338-48 1/2-in. Lockwasher 4 Machinist's vise
MS51939-3 Strap Loop 12 Compressed oxygen,
acetylene, and argon
gas cylinders;
compressor, hydraulic
jack kit
MS51967-5 5/16-18 UNC-2B Hex Nut 3 Utility grinding

machine



3. Location of Equipment - Continued

Table 1. Mounting Hardware, 280 Shelter - Continued

TB 9-4940-319-30

MS/part no. Size and description Qty Application
MS51967-14 1/2-13 UNC-2B Hex Nut 4 Machinist's vise
MS90725-35 5/16-18 UNC-2A Machine Bolt 6 Work-table
x1-1/8 L
MS90725-44 5/16-18 UNC-2A Machine Bolt 3 Utility grinding
x3.00 L machine
MS90725-61 3/8-16 UNC-2A Hex Head Capscrew 12 Arc welding machine,
x 1-1/8 L welding table, band
saw
MS90725-62 3/8-16 UNC-2A Hex Head Capscrew 4 Anvil block with
x 1-1/4 L attached support
angles
MS90725-119 1/2-13 UNC-2A Hex Head Capscrew 4 Machinist's vise
x3.00L
7550588-7 92.00-in. Retaining Strap 6 Compressed oxygen,
acetylene, argon gas
cylinders, and hand
truck
7550588-10 110.00-in. Retaining Strap 2 Compressed oxygen
and cylinders in hand
truck, hydraulic jack
kit
11021151-9 Support Angle (2.00 x 2.00 2 Anvil block

x 0.25x11.00 L)




3. Location of Equipment - Continued

Table 2. Mounting Hardware, ISO-2-1 Shelter

TB 9-4940-319-30

MS/part no. Size and description Qty Application
MS16992-521 5/16-in. Hex Head Lag Bolt 4 Anvil block
x1-1/4 L
MS16992-525 5/16-in. Lag Screw x 2-1/2 L 2 Blacksmith’s anvil
MS27183-11 5/16-in. Flat Washer 3 Utility grinding
machine
MS27183-17 1/2-in. Flat Washer 4 Machinist's vise
MS35190-271 #10-24 UNC-2A Countersunk Head 36 Strap loops, first
Machine Screw x 1/2 L aid kit, fire
extinguisher, oil and
water separator
MS35338-45 5/16-in. Lockwasher 15 Utility grinding
machine, anvil block,
blacksmith’s anvil,
work table
MS35338-46 3/8-in. Lockwasher 18 Anvil block, arc
welding machine, band
MS35338-48 1/2-in. Lockwasher 4 Machinist’'s vise
MS51939-3 Strap Loop 14 Compressed oxygen,
acetylene, and argon
gas cylinders;
compressor; hydraulic
jack kit
MS51967-5 5/16-18 UNC-2B Hex Nut 3 Utility grinding
machine
MS51967-14 1/2-13 UNC-2B Hex Nut 4 Machinist's vise
MS90725-32 5/16-18 UNC-2A Machine Bolt 4 Work table
x 3/4 L
MS90725-34 5/16-18 UNC-2A Machine Bolt 2 Work table
x1.00L
MS90725-42 5/16-18 UNC-2A Machine Bolt 3 Utility grinding

x2-1/2 L

machine



TB 9-4940-319-30
3. Location of Equipment - Continued

Table 2. Mounting Hardware, ISO-2-1 Shelter - Continued

MS/part no. Size and description Qty Application
MS90725-59 3/8-16 UNC-2A Hex Head Capscrew 4 Band saw, arc welding
X 7/8 L machine
MS90725-60 3/8-16 UNC-2A Hex Head Capscrew 4 Anvil block angles
x1.00L
MS90725-61 3/8-16 UNC-2A Hex Head Capscrew 8 Welding table, band
x 1-1/8 L saw, arc welding
machine
MS90725-62 3/8-16 UNC-2A Hex Head Capscrew 2 Anvil block angles
x 1-1/4 L
MS90725-119 1/2-13 UNC-2A Hex Head Capscrew 4 Machinist's vise
x3.00L
7550588-7 92.00-in. Retaining Strap 3 Compressor, and
portable circular
saw
7550588-9 66.00-in. Retaining Strap 2 Hydraulic jack kit,

welding torch outfit

7550588-10 110.00-in. Retaining Strap 8  Compressed argon,
oxygen, and acetylene
gas cylinders;
cutting and welding
torch outfit; hand
truck; body and
fender repair tool

kit; inert gas
shielded arc welding
set

11021151-9 Support Angle (2.00 x 2.00 2 Anvil block

x 0.25x11.00 L)

S31B125 5/16-18 UNC Blind Rivet Nut 4 Work table

S37B115 3/8-16 UNC Blind Rivet Nut 12 Support angles, band
machine

S31B275 5/16-18 UNC Blind Rivet Nut 2  Work table



3. Location of Equipment - Continued

Table 2. Mounting Hardware, ISO-2-1 Shelter - Continued

TB 9-4940-319-30

MS/part no. Size and description Qty Application
S37B285 3/8-16 UNC Blind Rivet Nut 12 Support angles,
welding table, band
saw, arc welding
machine
S10B80 #10-24 UNC Blind Rivet Nut 36 Strap loops, fire
extinguisher, first
aid kit, separator
Table 3. Components to be Mounted, 280 Shelter
Figure
NSN Qty Description No.
5120-00-180-2885 1 ANVIL, BLACKSMITH’S
5120-00-449-6644 1 BLOCK, WOOD, ANVIL (10.00 X 12.00 X [2E3E4
18.25IN. H)
4310-00-861-9820 1 COMPRESSOR, RECIPROCATING, POWER DRIVEN
8120-00-268-3360 3 CYLINDER, COMPRESSED GAS: acetylene [2F4]
8120-00-248-0174 2 CYLINDER, COMPRESSED GAS: argon [2F4]
8120-00-151-9758 3 CYLINDER, COMPRESSED GAS: oxygen
4210-00-555-8837 1 EXTINGUISHER, FIRE, MONOBROMOTRI-
FLUOROMETHANE
3415-00-517-7754 1 GRINDING MACHINE, UTILITY
5120-00-595-8388 1 JACK KIT, HYDRAULIC, HAND
3405-00-517-0592 1 SAW, BAND, CUTOFF 235
3439-00-198-8348 1 SCREEN, WELDING (25
3436-00-847-3772 1 TABLE, WELDING (21314
4910-00-543-7771 1 TABLE, WORK, AUTOMOTIVE MAINTENANCE (2315



3. Location of Equipment - Continued

Table 3. Components to be Mounted, 280 Shelter - Continued

TB 9-4940-319-30

Figure

NSN Qty Description No.
3920-01-113-0117 1 TRUCK, HAND, TWO-WHEELED (2141
5120-00-293-1439 1 VISE, MACHINIST’S (4.00 IN.) [2[5]
3431-00-903-5647 1 WELDING MACHINE, ARC

Table 4. Components to be Mounted, I1SO-2-1
Figure

NSN Qty Description No.
5120-00-180-2885 1 ANVIL, BLACKSMITH'S (7191
5120-00-449-6644 1 BLOCK, WOOD, ANVIL (10.00 X 12.00 X (71819

18.25 H)
4310-00-861-9820 1 COMPRESSOR, RECIPROCATING, POWER DRIVEN [7HIF14
8120-00-268-3360 3 CYLINDER, COMPRESSED GAS: acetylene
8120-00-248-0174 2 CYLINDER, COMPRESSED GAS: argon
8120-00-151-9758 3 CYLINDER, COMPRESSED GAS: oxygen (79
4210-00-555-8837 1 EXTINGUISHER, FIRE, MONOBROMOTRI-
FLUOROMETHANE

6545-00-922-1200 1 FIRST AID KIT, GENERAL PURPOSE
3415-00-517-7754 1 GRINDING MACHINE, UTILITY (7191
4240-00-540-0623 1 HELMET, WELDER'S O]
5120-00-595-8388 1 JACK KIT, HYDRAULIC, HAND
3405-00-517-0592 1 SAW, BAND, CUTOFF (7181114
5130-00-293-1162 1 SAW, CIRCULAR, PORTABLE, ELECTRIC
3439-00-198-8348 1 SCREEN, WELDING (71914



3.

Location of Equipment - Continued

TB 9-4940-319-30

Table 4. Components to be Mounted, ISO-2-1 - Continued

Figure

NSN Qty Description No.
4940-00-242-4101 1 SEPARATOR, OIL AND WATER
3436-00-847-3772 1 TABLE, WELDING [ZE8I9E13]
4910-00-543-7771 1 TABLE, WORK, AUTOMOTIVE MAINTENANCE [7FSE9
5180-00-357-7731 1 TOOL KIT, BODY AND FENDER REPAIR (71912
3433-00-357-6311 1 TORCH OUTFIT, CUTTING AND WELDING [7F9F13
3433-00-880-0512 1 TORCH OUTFIT, METALLIZING AND WELDING
3920-01-113-0117 1 TRUCK, HAND, TWO-WHEELED (71913
5120-00-293-1439 1 VISE, MACHINIST’S (4.00 IN.)
3431-00-903-5647 1 WELDING MACHINE, ARC
3431-00-691-1415 1 WELDING SET, ARC, INERT GAS SHIELDED [7F9F13

Section Il. INSTALLATION IN 280 SHELTER

Installation
NOTE

Hand blind riveter (5120-00-679-6523)
is used to install blind rivet nuts in
floor and walls of 280 shelter. Install
blind rivet nuts in accordance with
the manual supplied with the hand
blind riveter. Position floor- and work
table top-mounted equipment as
shown in[figures 2] 4] and 5] Use the
equipment mounting holes as a
template for location of blind rivet
nuts and fasteners in accordance
witH_figures 2] B] and %] Positions
may be varied to drill into structural
members in floor.

a. Follow steps (1) thru (3) below for
installation of blind rivet nuts and strap loops in the 280
shelter, unit 1.

(1) Mark and drill twenty-seven 0.25-in.
diameter holes in floor and walls in accordance with
[figures 3land[4] Install twenty-seven #10 blind rivet nuts
(S37B80). Secure twelve strap loops (MS51939-3) to
walls and floor, using twenty-four #10 x 1/2-in.
countersunk head machine screws (MS35190-271).

(2) Mark and drill six 0.41-in. diameter
holes in the rear right floor in accordance with[figure 3|
Install six 5/16-in. blind rivet nuts (MS27130-S45K).



4, Installation - Continued

(3) Mark and drill sixteen 0.50-in.
diameter holes in floor in accordance with[figure 3]
Install sixteen 3/8-in. blind rivet nuts (S37B285).

b. Fabricate two support angles (11021151-9)
in accordance witH figure 15]

c. Follow steps (1) through (16) below for
equipment installation in the 280 shelter, unit 1.

(1) Mark and drill four 0.41-in. diameter
holes in the bottom frame of arc welding machine (3431-
00-903-5647). Position arc welding machine in front of
280 shelter in accordance with[figure 2] over installed
floor-mounted, blind rivet nuts in accordance with[figurel
Bl Secure to floor, using four 3/8- k 1-1/8-in. hex head
capscrews (MS90725-61) and four 3/8-in. lockwashers
(MS35338-46).

(2) Position band saw (3405-00-517-
0592) in right front end of 280 shelter in accordance with
[figures 2]and Mark and drill four 0.41-in. diameter
holes through band saw legs over installed floor-
mounted blind rivet nuts in accordance with[figure 3l
Secure bandsaw to floor, using four 3/8- x 1-1/8-in. hex
head capscrews (MS90725-61) and four 3/8-in.
lockwashers (MS35338-46).

(3) Position two compressed oxygen gas
cylinders (8120-00-151-9758) and two compressed
argon gas cylinders (8120-00-248-0174) in front left
corner in accordance with figures 2 &nd[4.] Secure to
corner walls, using two 92-in. retaining straps (7550588-
7).

(4) Position welding table (3436-00-847-
3772) against left middle wall in accordance with[figures|
Bl and[@] Mark and drill four 0.41-in diameter holes in
welding table legs over installed floor-mounted blind rivet
nuts in accordance with Secure welding table

TB 9-4940-319-30

to floor, using four 3/8- x 1-1/8-in. Hex head capscrews
(MS90725-61) and four 3/8-in. lockwashers (MS35338-
46).

(5) Position work table (4910-00-543-
7771) in right rear corner of 280 shelter in accordance
with [figures 2]and[5] Mark and drill six 0.34-in. diameter
holes through work table legs over installed floor-
mounted blind rivet nuts in accordance with [figure 31
Secure work table to floor, using six 5/16- x 1-1/8-in.
machine bolts (MS90725-35) and six 5/16-in.
lockwashers (MS35338-45).

(6) Position welding screen (3439-00-198-
8348) between work table and right side wall in

accordance with[figures 2Jand[5]

(7) Position utility grinding machine (3415-
00-517-7754) on work table in accordance with[figures 2]
and[5] Using utility grinding machine base as a template,
mark and drill three 0.34-in. diameter holes through work
table top. Secure utility grinding machine to work table,
using three 5/16- x 3-in. Machine bolts (MS90725-44),
three 5/16-in. Flat washers (MS27183-11), three 5/16-in.
lockwashers (MS35338-45), and three 5/16-in. hex nuts
(MS51967-5).

(8) Position machinist's vise (5120-00-
293-1439) on work table in accordance with[figures 2]
and[5] Using machinist’s vise base as a template, mark
and drill four 0.56-in. diameter holes through work table
top. Secure machinist’s vise to work table top, using four
1/2- x 3-in. hex head capscrews (MS90725-119), four
1/2-in. flat washers (MS27183-17), four 1/2-in.
lockwashers (MS35338-48), and four 1/2- in. hex nuts
(MS51967-14).

(9) Position two compressed acetylene
gas cylinders (8120-00-268-3360) against front end of
welding table in accordance with[figures 2]and[4]



4, Installation - Continued

Secure compressed acetylene gas cylinders to wall and
leg of welding table, using two 92-in. retaining straps
(7550588-7).

(10) Position and center two support
angles (11021151-9) on anvil block (5120-00-449-6644)
10-in. Face bottom with two 0.34-in. diameter holes
touching the anvil block (fig. 2 Ithru[4)] Using support
angles as templates, mark and drill four 0.22-in. diameter
pilot holes into anvil block base. Secure support angles
to anvil block, using four 5/16- x 1-1/2-in. lag screws
(MS16992-522) and four 5/16-in. lockwashers
(MS35338-45).

(11) Position anvil block, with attached
support angles on floor, next to welding table in
accordance witH_figures 2] and Position over installed
floor-mounted blind rivet nuts in accordance with[figurel
Bl Secure anvil block to floor, using four 3/8- x 1-1/4-in.
hex head capscrews (MS90725-62) and four 3/8-in.
lockwashers (MS35338-46).

(12) Position blacksmith’s anvil (5120-00-
180-2885) on top of installed anvil block in accordance
with [figures 2 Jand Using blacksmith’s anvil as a
template, mark and drill two 0.22-in. diameter pilot holes
into anvil block. Secure blacksmith’s anvil to anvil block,
using two 5/16- x 2-1/2-in. Lag screws (MS16992-525)
and two 5/16-in. lockwashers (MS35338-45).

10

TB 9-4940-319-30

(13) Position mounting bracket of fire
extinguisher (4210-00-555-8837) on rear left wall in
accordance witH_figure 41 Mark and drill three 0.22-in.
diameter holes in bracket. Position over installed wall-
mounted blind rivet nuts in accordance with[figure 4]
Secure mounting bracket to wall, using three #10 x 1/2-
in. countersunk head machine screws (MS35190-271).
Install fire extinguisher in mounting bracket (fig._2).

(14) Position compressor (4310-00-861-
9820) in rear left corner of 280 shelter in accordance with
Secure compressor to floor, using two 92-in.
retaining straps (7550588-7). (Leave retaining straps
unfastened at this step.)

(15) Position hand truck (3920-01-113-
0117) next to compressor in accordance with figure 2]
Position compressed oxygen gas cylinder (8120-00-151-
9758) and compressed acetylene gas cylinder (8120-00-
268-3360) on hand truck. Secure compressed oxygen
and acetylene gas cylinders to hand truck, using a 110-
in. retaining strap (7550588-10). Secure hand truck to
compressor, using the two previously installed 92-in.
retaining straps passed around hand truck base. Tighten
retaining straps.

(16) Position hydraulic jack kit (5120-00-
595-8388) against rear wall in accordance with[figures 2]
and[4] Secure hydraulic jack kit to rear wall and floor
using 110-in. retaining strap (7550588-10).



TB 9-4940-319-30

Section Ill. INSTALLATION IN ISO-2-1 SHELTER

5. Installation
NOTE
Hand blind riveter (5120-00-679-6523)
is used to install blind rivet nuts in
floor and walls of ISO-2-1 shelter.
Install blind rivet nuts in accordance
with the manual supplied with the
hand blind riveter. Position floor-
and table top-mounted equipment as
shown in[figures 7[9I[11[13] and[14]
Use the equipment mounting holes
as templates for location of blind
rivet nuts in accordance with[figures]
B and Position wall-mounted
equipment as shown in[figures 9l and
using the equipment mounting
holes as templates for location of
blind rivet nuts in accordance with

[figures 1d and 2]

a. Follow steps (1) thru (3)
installation of blind rivet nuts and strap loops.

below for

CAUTION
After installing blind rivet nuts,
potting compound (8040-01-102-2098)
must have a curing time of 24 to 48
hours before any threaded fasteners
are installed.

(1) Mark and drill thirty-six 0.25-in.
diameter holes in floor and walls to a maximum depth of
1.00 inch in accordance with[figures 8] [L0] and Inject
potting compound (8040-01-102-2098) as required;
install thirty-six #10 blind rivet nuts (S10B80). Position
fourteen strap loops (MS51939-3) over blind rivet nuts on
floor and right and left walls in accordance with[figures 7]
B] and Secure strap loops, using twenty-eight #10 x
1/2-in. Countersunk head machine screws (MS35190-
271).

11

(2) Mark and drill six 0.42-in. diameter
holes in floor to a maximum depth of 1.50 inches in
accordance with Inject potting compound
(8040-01-102-2098) as required; install four 5/16-in. blind
rivet nuts (S31B125) and two 5/16-in. blind rivet nuts
(S31B275) in accordance witH figure 8|

(3) Mark and drill twenty-four 0.50-in.
diameter holes in the fixed and deployed floor to a
maximum depth of 1.50 inches in accordance with
[figures 8land[I4] Inject potting compound (8040-01-102-
2098) as required; install twelve 3/8-in. blind rivet nuts
(S37B115) in accordance with[figures 8]and[14] Install
twelve 3/8-in. blind rivet nuts (S37B285) in accordance
with[figure 8]

b. Fabricate two support angles (11021151-9)
in accordance wit

c. Follow steps (1) thru (22) below for
equipment installation in ISO-2-1 shelter, unit 2.

(1) Position arc welding machine (3431-
00-903-5647) against front left wall in accordance with
[figures 7]and Mark and drill four 0.41-in. diameter
holes in frame. Position over installed floor-mounted
blind rivet nuts in accordance with Secure arc
welding machine to floor, using two 3/8-x 7/8-in. hex
head capscrews (MS90725-59) installed in front end of
arc welding machine, two 3/8- x 1-1/8-in. hex head
capscrews (MS90725-61) installed in rear end of arc
welding machine, and four 3/8-in. lockwashers
(MS35338-46).

(2) Position work table (4910-00-543-
7771) near front right wall in accordance with[figures 7|
and B Mark and drill six 0.34-in. diameter holes in work
table legs. Position over installed floor-mounted blind
rivet nuts in accordance with figure 8.1 Secure work



5. Installation - Continued

table to floor, using two 5/16- x 1-in. machine bolts
(MS90725-34) installed in front end of work table, four
5/16- x 3/4-in. machine bolts (MS90725-32), and six
5/16-in. lockwashers (MS35338-45).

(3) Position welding table (3436-00-847-
3772) against middle right wall in accordance with[figures]
@ and [0 Mark and drill four 0.41-in. diameter holes
through welding table legs. Position over installed floor-
mounted blind rivet nuts in accordance with[figure 8l
Secure welding table to floor, using four 3/8-xI-1/8-in. hex
head capscrews (MS90725-61) and four 3/8-in.
Lockwashers (MS35338-46).

NOTE
The two blind rivet nuts (S37B285)
installed in front of welding table are
used to secure welding table when
ISO-2-1 shelter is in the deployed
position.

(4) Position band saw (3405-00-517-
0592) against rear left wall in accordance with[figures 7|
and [11l Mark and drill four 0.41-in. diameter holes
through band saw legs. Position over installed floor-
mounted blind rivet nuts in accordance with[figure 8l
Secure band saw to floor, using two 3/8- x 7/8-in. hex
head capscrews (MS90725-59) installed in rear end of
band saw, two 3/8 x 1-1/8-in. hex head capscrews
(MS90725-61), and four 3/8-in. lockwashers (MS35338-
46).

(5) Position two support angles
(11021151-9) on anvil block (5120-00-449-6644) flush
with bottom of anvil block in accordance with[figure 9]
Using support angles as templates, mark and drill four
0.22-in. diameter pilot holes in bottom of anvil block.
Secure support angles to anvil block, using four 5/16- x
1-1/4-in. hex head lag bolts (MS16992-521) and four
5/16-in. lockwashers (MS35338-45).

12

TB 9-4940-319-30

(6) Position anvil block, with attached
support angles, next to welding table in accordance with
[figures 7]and[9] Position support angles over installed
floor-mounted blind rivet nuts in accordance with[figurel
B| Secure anvil block to floor, using four 3/8-xl-in. hex
head capscrews (MS90725-60), two 3/8- x 1-1/4-in. hex
head capscrews (MS90725-62) installed in front set of
blind rivet nuts, and six 3/8-in. lockwashers (MS35338-
46).

(7) Position blacksmith’s anvil (5120-00-
180-2885) on top of anvil block in accordance with
[figures 7]and[9.] Using anvil base as a template, mark
and drill two 0.22-in. diameter pilot holes in top of anvil
block. Secure blacksmith’s anvil to anvil block, using two
5/16- x 2-1/2-in. lag screws (MS16992-525) and two
5/16-in. lockwashers (MS35338-45).

(8) Position mounting bracket of fire
extinguisher (4210-00-555-8837) on left front wall in
accordance witH figure 137. Mark and drill three 0.22-in.
diameter holes in mounting bracket. Position over
installed wall-mounted blind rivet nuts in accordance with
[figure 12] Secure mounting bracket to wall, using three

#10 x 1/2-in. countersunk head machine screws
(MS35190-271). Install fire extinguisher in bracket
7).

(9) Remove contents of first aid kit (6545-
00-922-1200). Mark and drill three 0.22-in. diameter
holes in the back of first aid kit. Position first aid kit on
rear left wall and over installed wall-mounted blind rivet
nuts in accordance with [figures 11]and Secure first
aid kit to wall, using three #10 x 1/2-in. countersunk head
machine screws (MS35190-271). Install contents of first
aid kit.

(10) Position oil and water separator (4940-
00-242-4101) on left wall in accordance with



5. Installation - Continued

Mark and drill two 0.22-in. diameter holes through oil
and water separator mounting bracket. Position over
installed wall-mounted blind rivet nuts in accordance with
[figure 12] Secure oil and water separator to wall, using
two #10 x 1/2- in. countersunk head machine screws
(MS35190-271).

(11) Position hydraulic jack kit (5120-00-
595-8388) and metallizing and welding torch outfit (3433-
00-880-0512) against the front left corner wall in
accordance with[figures 7land [II] Secure to wall, using
two 66-in. Retaining straps (7550588-9) joined together.

(12) Position utility grinding machine (3415-
00-517-7754) on top of work table in accordance with
[figures 7land[@] Using the utility grinding machine base
as a template, mark and drill three 0.34-in. diameter
holes through table top. Secure utility grinding machine,
using three 5/16- x 2- 1/2-in. machine bolts (MS90725-
42), three 5/16-in. flat washers (MS27183-11), three
5/16-in. lockwashers (MS35338-45), and three 5/16-in.
Hex nuts (MS51967-5).

(13) Position machinist's vise (5120-00-
293-1439) on top of work table in accordance with
[figures 7Jand[9.] Using machinist's vise base as a
template, mark and drill four 0.56-in. diameter holes
through table top. Secure machinist’s vise to table top,
using four 1/2- x 3-in. hex head capscrews (MS90725-
119), four 1/2-in. flat washers (MS27183-17), four 1/2-in.
Lockwashers (MS35338-48), and four 1/2-in. hex nuts
(MS51967-14).

(14) Position inert gas shielded arc welding
set (3431-00-691-1415) and cutting and welding torch
outfit (3433-00-357-6311) on top of work table in
accordance with[figures 7]and[9.] Secure to work table,
using two 110-in. retaining straps (7550588-10).

13

TB 9-4940-319-30

(15) Position welding screen (3439-00-198-
8348) between the right front wall and the work table in
accordance witl figures 7 and|[9]

(16) Position welder's helmet (4240-00-
540-0623) in work table in accordance with[figure 9]

(17) Position compressed argon gas
cylinder (8120-00-248-0174) and two compressed
oxygen gas cylinders (8120-00-151-9758) against the
middle right wall in accordance with [figures 7]and [9l
Secure to wall, using two 110-in. retaining straps
(7550588-10).

(18) Position portable circular saw (5130-
00-293-1162) against anvil block in accordance with
[figures 7]and[9. Secure portable circular saw to anvil
block, using a 92-in. retaining strap (7550588-7).

(19) Position body and fender repair tool kit
(5180-00-357-7731) in front of welding table in
accordance with[figures 7 land[9.] Secure, using 110-in.
retaining strap (7550588-10).

(20) Position hand truck (3920-01-113-
0117) on side of welding table and position compressed
oxygen gas cylinder (8120-00-151-9758) and
compressed acetylene gas cylinder (8120-00-268-3360)
on hand truck in accordance with [figures 71and [9]
Secure to welding table, using 110-in. retaining strap
(7550588-10).

(21) Position two compressed acetylene
gas cylinders (8120-00-268-3360) and compressed
argon gas cylinder (8120-00-248-0174) against rear right
wall in accordance with figures 7 &nd[9.] Secure, using
two 110-in. Retaining straps (7550588-10).

(22) Position compressor (4310-00-861-
9820) in rear left corner in accordance with[figures 7land
Secure, using two 92-in. retaining straps (7550588-
7).



5. Installation - Continued

d. Follow steps (1)
installation of equipment when
deployed.

thru (5) below for
ISO-2-1 shelter is

(1) Remove welding screen (3439-00-
198-8348) from behind work table. Position welding
screen in accordance with [figure 14,1 Remove portable
circular saw (5130-00-293-1162) from anvil block and
position at front end of work table in accordance with
figure 13

(2) Remove body and fender repair tool
kit (5180-00-357-7731) from welding table and position
on the deployed floor in accordance with[figure 14l
Position welding table (3436-00-847-3772) in accordance
with [figure 3.1 Reposition hand truck (3920-01-113-
0117) next to welding table. Use the same hex head
capscrews and lockwashers to secure welding table at
new position.

14

TB 9-4940-319-30

(3) Remove hydraulic jack kit (5120-00-
595-8388) and metallizing and welding torch outfit (3433-
00-880-0512) from left front end of 1SO-2-1 shelter and

position in accordance witHfigures 13 and [14]

(4) Remove inert gas shielded arc
welding set (3431-00-691-1415) and cutting and welding
torch outfit (3433-00-357-6311) from work table and
position between welding table and right wall in

accordance wit

(5) Remove band saw (3405-00-517-
0592) and position over blind rivet nuts in deployed floor
in accordance with[figure 14] Secure to floor, using the
same hex head capscrews and lockwashers used for the
fixed floor location. Position compressor (4310-00-861-
9820) on deployed floor in accordance with figure 14]



TB 9-4940-319-30

RIGHT CURBSIDE

= —
81.50
L= —i

LEFT ROADSIDE

FRONT REAR

138,00

—

|

ich
21

Figure 1. 280 shelter, unit 1.

15



0.34 DIA  COMPRESSED ACETYLENE
3 HOLES GAS CYLINDER
ARC UTILITY
WELDING GRINDING WELDING
MACHINE MACHINE SCREEN MACHINIST!S
BAND SAW VISE
HAND TRUCK
1 — 34,00 —— ~— 18,00 —1 J
L \ \ /.
6.00 r . v iy T — 5,00
T h— - REAR
| -
\ TABLE
FRONT |
' i 0.56 DIA
j O O, W 4 HOLES
| .« o RETAINING
Z-RETQIT:L';G F_ 4.00 STRAP-7550588-10
75505887 ) COMPRESSED OXYGEN
GAS CYLINDER
HYDRAUL IC
‘ JACK KIT
' RETAINING
Y o STRAP-7550588-10
__E_z.sz
26,00 ‘
O 11.00
2~COMPRE SSED ANVIL \
B BLOCK
OXYGEN GAS 2-RETAINING o COMPRESSOR
CYLINDER STRAP- TABLE 2-RETAINING v
7550588~ FIRE EXTINGUISHER
2-COMPRESSED 7 BLACKSMITH!S STRAP- IRE EXTINGU
ARGON GAS 2-COMPRESSED ANVIL 75505887
CYLINDER ACETYLENE GAS
|
CYL INDER FLOOR PLAN

Figure 2. Components to be mounted, unit 1, 280, floor plan.

16

TB 9-4940-319-30



FRONT

0.50 DIA
4 HOLES

0.41 DIA

0.50 DIA
6 HOLES

4 HOLES

TB 9-4940-319-30

- 1 / | < —
—— — e - - 4 _ \
| | H
- } WORK TABLE
| BAND | |
o1 | S f l REAR
WELDING l - i -
MACHINE | /{ 050 DIA
—+ + - 4 HOLES
| |
+-—+
:ANVILI 10,25 DIA
! I |BLOCK= 10 HOLES
- +—- -+ - +- | :
+"'-+ it |}
- o I S
WELDING / 2,62
TABLE —;——L 17.00
t
11,00 |
—*4 4+ 4
—4 - 4= ! 1
—— 9.00 | —— 3.50
2.62
0.50 DIA .
4 HOLES 4 PLAces'h" jfr—18,25 — 18,25 —+
FLOOR PLAN

Figure 3. Dimensions for floor-mounted blind rivet nuts and equipment mounting
holes, unit 1, 280, floor plan.

17



2-COMPRESSED ACETYLENE

TB 9-4940-319-30

FRONT

GAS CYLINDER
0.25 DIA
3 HOLES 0.25 DIA 2-COMPRESSED  2-COMPRESSED
1-COMPRESSED 8 HOLES ARGON OXYGEN
OXYGEN GAS CYLINDER
FIRE | 6+00 — BLACKSMITH?S ANVIL GAS CYLINDER
EXTINGU | SHER Py S——— 6 YOLES
/S ACETYLENE (2-REAR WALL
STRAP LOOP- GAS CYLINDER 4-FRONT WALL)
TRUCK
I 2,62 2.62
REAR 52.00 I - ‘ | 2 PLACES
o 1o
~JT ¢ 44,50
41,00 1T ¥
G / ] 2.62
I 3 PLACES
R ——
: 3 — 24.00
° f ° / “ 8.00 J
] § ,
7 ’ /
ANVIL BLOCK 19,00 —f
WELDING -
HYDRAUL IC 0.25 DIA TABLE f—— 31,75 ——
JACK KIT PILOT HoLE | 2-SUPPORT ANGLE 4-STRAP LOOP-
STRAP LOOP-
MS51939-3 2-STRAP LOOP-
MS51939-3

LEFT SIDE ELEVATION

Figure 4. Components to be mounted, left side elevation, unit 1, 280.

18



TB 9-4940-319-30

WELDING uTILITY
SCREEN GRINDING MACHINE MACHINIST'S VISE

\ l

FRONT REAR

/ S f
/ ] ]

AW
BAND S WORK TABLE

ARC WELDING MACHINE

RIGHT SIDE ELEVATION

Figure 5. Components to be mounted, right side elevation, unit 1,280.

19



TB 9-4940-319-30

RIGHT CURBSIDE

M 1 174,00

LEFT ROADSIDE

221,00

REAR
FRONT

Figure 6. 1SO-2-1 shelter, unit 2.

20



CUTTING AND WELDING

2-RETAINING STRAP-
7550588-10

COMPRESSED ARGON
GAS CYLINDER

2-COMPRESSED
OXYGEN
GAS CYLINDER

HAND TRUCK

TB 9-4940-319-30

TORCH OUTFITA e 01ne
MACHINIST!S SCREEN
VISE-0.56 DIAR. 1 [+—15.00 WORK TABLE
4 HOLES | "~ ]/
—_‘_ \‘ J.‘Y D AR 4 v
INERT GAS | | w
SH) ELDED ;
ARC WELDING :
SET o

UTILITY GRINDING
MACHINE
0.34 DIA 3 HOLES

—

FRONT

J/
PORTABLE CIRCULAR SAW < @:\
3
1

@,

VELDING RETAINING STRAP-7550588-10
TABLE COMPRESSED
/JACETYLENE GAS COMPRESSED
CYLINDER ARGON GAS
/ CYLINDER

2-COMPRESSED ACETYLENE
GAS CYLINDER

COMPRESSED
F\I OXYGEN GAS
CYLINDER

BODY AND FENDER
REPAIR TOOL KIT

REAR

;];3] \| 2-RETAINING STRAP-
7550588-7

z—RETMNlNG’/Q A=
STRAP-7550588-9 ===

/ '
FIRE EXTINGUISHER HYDRAULIC

METALLIZING AND

-y - } \: =N\ ‘.‘ ‘__'}
A — n = % N 4-STRAP LOOP-
/ \ BAND SAW \ MS51939-3
JACK KIT RETAINING OlL AND WATER FIRST AID KIT
STRAP~ SEPARATOR COMPRESSOR
7550588-7

WELDING TORCH OUTFIT

ARC WELDING MACHINE

2-SUPPORT ANGLE-11021151-9
~ (SEE FIG. 9)

BLACKSMITH'S ANVIL WITH ANVIL BLOCK

FLOOR PLAN-TRANSPORTATION MODE

Figure 7. Components to be mounted, unit 2, ISO-2-1, floor plan.

21



TB 9-4940-319-30

0.42 DIA 4 HOLES MARKED “B" 0.50 DIA 12 HOLES MARKED "Cv
USE 4-BLIND RIVET NUT-S31B125 USE 12-BLIND RIVET MT-
5378285
0.42 DIA 2 HOLES MARKED "D"
USE 2-BLIND RIVET NUT-S318275 0.25 DIA 8 HOLES
USE 8-BLIND RIVET NUT-
S10B80.
\ /. /. 1. lr]
e we— St =
+\[jo  + B + BT + + - + +
‘ WORK l TABLE l WELDING
D 8 B AA TABLE
— + +— +++ C C,_
' I [ ¢ —t 1
A A
ct +
FRONT ANVIL BLOCK | c REAR
_+ +_
[ I
) | [
A c
- — ++ ++—(4
+ ARC N C_"_ IA ! l
WELDING BAND + COMPRES 17.00
MACHINE | ‘ 1 }
1 A c _ c SAW A +4 +
i -+ _-Hi + il -1 L « i 7T H;
L‘p. "\‘ i‘ ? 1 | 1 0
€ \ = )4.0
T \ - 2.62
“20-75‘1 14 PLACES
—| }— 8.00

18-EXISTING BLIND RIVET NUTS

0.50 DIA 8 HOLES MARKED "A"
USE 8-BLIND RIVET NUT-S378115

FLOOR PLAN

Figure 8. Location of fixed floor-mounted blind rivet nuts, unit 2, 1ISO-2-1.

22



WELDING SET

TB 9-4940-319-30

2-COMPRESSED OXYGEN

GAS CYLINDER
3-COMPRESSED ACETYLENE

COMPRESSED ARGON
GAS CYLINDER

GAS CYLINDER
COMPRESSED ARGON

“MACHINIST'S
CUTTING AND WELDING -STRAP LOOP-
VISE TORCH OUTFIT MS51939-3
INERT GAS GAS CYLINDER
SHIELDED ARCl ‘ WELDING TABLE
N N\ b Y ! 7 1 y &
2-RETAINING STRAP-

WELDING SCREEN \

UTILITY GRINDING
MACHINE

FRONT

2-RETAINING STRAP-
7550588-10

\\Z\P\\

7550588-10

/

\

Y
’ ] fl REAR
G Tt T : . 4-STRAP LOOP-
/: H:'; TTioY |[o]a] Yoy Paol] A+ MS51939-3
T [Rela 1o AT ! )
] FEHA|C 3T 4f$ F=H [Jl_ll_l_.l] (
/ WA I A X \ o~
/ / \ TTNHAND TRUCK
WORK TABLE BLACKSMI TH'S RETAINING STRAP- gxo'Y'GE‘ESZiZ
WELDER! ANVIL . 7550588-10
S HELMET CYLINDER
ANVIL BLOCK BODY AND
FENDER REPAIR
TOOL KIT

ANVIL BLOCK

\’va/l

PORTABLE CIRCULAR SAW

2-SUPPORT ANGLE

H1021131-9 b GHT SIDE ELEVATION

12,00

0.50
2 PLACES

—

|~—REF

Figure 9. Components to be mounted right side elevation, unit 3, ISO-2-1.

23



TB 9-4940-319-30

0.25 DIA 8 HOLES
USE 8-BLIND RIVET NUT S10880

FRONT 2,62 REAR
4 PLACES
—_ -+
—+ 4‘5 i +
26,00
|2.62
l 4 PLACES
—+ + + +
“x T + +
8.50
i
fe— 30,50 —{=——— 70,00 ———t=—35.50 —| |—— 6.00

0,25 DIA 8 HOLES
USE 8-BLIND RIVET NUT-S10B80

RIGHT SIDE WALL

Figure 10. Location of blind rivet nuts, right side wall, unit 2, ISO-2-1.

24



METALLIZING AND WELDING

TB 9-4940-319-30

TORCH OUTFIT
FIRST AID KIT OlL AND WATER SEPARATOR
le—— 34,00

}—23.00 — BAND SAW — l—— 10,00
} 1 (m 7 A\

] FIRE

EXTINGUISHER
| g
REAR
FRONT
g
£ \ |
L
52.00
46.00 ot 43,50

I O < A

! y4
,-L—— 50.00 —-l —] — 10,00 /

HYDRAULIC JACK KIT
COMPRESSOR
ARC WELDING MACHINE 2-STRAP LOOP-~
MS51939-3

LEFT SIDE ELEVATION

25

Figure 11. Components to be mounted, left side elevation, unit 2, ISO-2-1.



0.25 DIA 3 HOLES
USE 3-BLIND RIVET NUT-510880
(FIRST AID KIT)

0.25 DIA 3 HOLES
USE 3-BLIND RIVET NUT-S10B80
(FIRE EXTINGU!SHER)

0.25 DIA 2 HOLES
USE 2-BLIND RIVET NUT-510880
(OIL AND WATER
SEPARATOR)

[

TB 9-4940-319-30

/.

REAR

FRONT

USE 4-BLIND RIVET NUT-S10B80

LEFT SIDE WALL

26

Figure 12. Location of blind rivet nuts, left side wall, unit 2, ISO-2-1.

+ + +— —|+‘
T =1t
2.62 2 PLACES
| | |
—+ +
-— -+ I
18,50
V4
22,50 —  |e———6.00
0.25 DIA 4 HOLES



TB 9-4940-319-30

METALLIZING AND WELDING TORCH OUTFIT
WORK TABLE

CUTTING AND WELDING TORCH OUTFIT
PORTABLE CIRCULAR SAW ANVIL BLOCK

oyt

\ 25,00
- fo—
7 3

i —

Jua W NV

— ==

FRONT

REAR

ol

WELDING TABLE INERT GAS
HAND TRUCK SHIELDED ARC
Ml TH!?
BLACKSMITH!'S ANVIL ELD! o

ARC WELDING MACHINE

FLOOR PLAN, FIXED FLOOR, DEPLOYED MODE
Figure 13. Location of components, fixed floor, deployed mode, unit 2, ISO-2-1.

27



TB 9-4940-319-30

0.50 DIA 4 HOLES
USE 4-BLIND RIVET NUT= HYDRAULI1C JACK KIT

FIRE EXTINGUISHER $37B115
FIRST AlD KIT

WELDING SCREEN

——

/ COMPRESSOR REAR

—

= .

BAND SAW
f— 61,00 — OIL AND WATER
SEPARATOR
B80DY AND
FENDER REPAIR
TOOL KIT

DEPLOYED FLOOR PLAN

Figure 14. Location of components and blind rivet nuts, deployed floor,
unit 2, ISO-2-1.

28



TB 9-4940-319-30

NOTES :
1. CARBON STEEL ANGLE

1AW Q0-S5-741,
0.34 DIA 2 HOLES

2. REMOVE BURRS AND
—— 2.50 6.00 BREAK ALL SHARP EDGES.
3. PRIME WITH PRIMER,
0.75 !
+L MIL-P=-14553; FINISH
WITH ENAMEL, FOREST
2:90 | | | GREEN, 1AW MIL-E-52798
—T 1 - —tr (AIR DRY),
i 1 1 L 1 1
I I |
0.25
11.00 | 2 PLACES
YTy T T
1 1 i "
[ | |
2.00 rl\ [
¥ + }
l d/ { k -
. 1.50 4.00
0.41 DIA
8.00 3 HOLES

Figure 15. Dimensions for support angle-11021151-9, unit 1, 280 and

unit 2, 1ISO-2-1.
29



TB 9-4940-319-30

Table 5. Standard Conversion Chart

Nominal Decimal Nominal Decimal
size size size size
1/16 0.06 35/64 0.55
5/64 0.08 9/16 0.56
3/32 0.09 37/64 0.58
7/64 0.11 19/32 0.59

1/8 0.12 39/64 0.61
9/64 0.14 5/8 0.62
5/32 0.16 41/64 0.64
11/64 0.17 21/32 0.66
3/16 0.19 43/64 0.67
13/64 0.20 11/16 0.69
7132 0.22 45/64 0.70
15/64 0.23 23/32 0.72

1/4 0.25 47/64 0.73
17/64 0.27 3/4 0.75
9/32 0.28 49/64 0.77
19/64 0.30 25/32 0.78
5/16 0.31 51/64 0.80

21/64 0.33 13/16 0.81
11/32 0.34 53/64 0.83
23/64 0.36 27/32 0.84

3/8 0.38 55/64 0.86
25/64 0.39 7/8 0.88
13/32 0.41 57/64 0.89
27/64 0.42 29/32 0.91
7/16 0.44 59/64 0.92
29/64 0.45 15/16 0.94
15/32 0.47 61/64 0.95
31/64 0.48 31/32 0.97

1/2 0.50 63/64 0.98
33/64 0.52 1 1.00
17/32 0.53

30



By Order of the Secretary of the Army:
CARL E. VUONO

General, United States Army
Chief of Staff

Official:
R. L. DILWORTH
Brigadier General, United States Army
The Adjutant General
DISTRIBUTION:

To be distributed in accordance with DA Form 12-21A, requirements for FSC Group 4940, Shop Equipment,
Welding, MTD.

*U.S. GOVERNMENT PRINTING OFFICE: 1993 - 342-421/62663



RECOMMENDED CHANGES TO EQUIPMENT TECHNICAL PUBLICATIONS

UT, FOLD IT AND DROP IT

THEN. . JOT DOWN THE
DOPE ABOUT IT ON THIS
FORM, CAREFULLY TEAR IT
o
o IN THE MAIL!

SOMETHING WRONG WI;HTHISPU&LICATléN? i

FROM: (PRINT YOUR UNIT'S COMPLETE ADORESS)

DATE 8ENT l

PUBLICATION NUMSER

PUBLICATION DATE

PUBLICATION TITLE

BE EXACT. . .PIN-POINT WHERE T IS
FIGURE TABLE
NO NO.

PAGE PARA-
~O ORAPH

IN THIS SPACE TELL WHAT I8 WRONG
AND WHAT SHOULD BE DONE ABOUT IT:

PRINTED NAME. GRADE OR TITLE. AND TELEPHONE NUMBER

SIGN HERE.

PREVIOUS EDITIONS
s ARE OBSOLETE.

DA %t% 2028-2

D D GRS G PP CHILD CELNID CHAND CGHEND SN . s e s e TEAR ALONG PERFORATED LINE (0onmin conm Gmusio cltmmm smtein G S coumn SRS Susawan S S " e

P.5 ~IF YOUR OUTFIT WANTS TO KNOW ABOUT YOUR
RECOMMENDATION MAKE A CARBON COPY OF THIS
AND GIVE IT TO YOUR HEADQUARTERS.




PIN: 009211-000



	TOC
	LOI
	WARNING
	SECTIONS
	SECTION I
	SECTION II
	SECTION III

	PARAGRAPHS
	PARA 1
	PARA 2
	PARA 3
	PARA 4
	PARA 5

	FIGURES
	FIGURE 1
	FIGURE 2
	FIGURE 3
	FIGURE 4
	FIGURE 5
	FIGURE 6
	FIGURE 7
	FIGURE 8
	FIGURE 9
	FIGURE 10
	FIGURE 11
	FIGURE 12
	FIGURE 13
	FIGURE 14
	FIGURE 15

	TABLES
	TABLE 1
	TABLE 2
	TABLE 3
	TABLE 4
	TABLE 5

	PAGES
	PAGE 1
	PAGE 8
	PAGE 11
	PAGE 15
	PAGE 16
	PAGE 17
	PAGE 18
	PAGE 19
	PAGE 20
	PAGE 21
	PAGE 22
	PAGE 23
	PAGE 24
	PAGE 25
	PAGE 26
	PAGE 27
	PAGE 28
	PAGE 29


